



Pos	Part Number	Description	Additional Text	Quantity
1	27011275000	Main wiring harness		1.00
2	000700000BH	SPARE CONNECTOR BH 6-PINS	DIAGNOSTIC PORT	1.00
3	75011088010	FUSE 10A 07		0.00
4	75011088015	FUSE 15A 07		0.00
5	75011087050	RUBBER CASING FOR FUSE BOX		1.00
7	0081050121	EJOT PT screw K50x12	only for US and SixDays	2.00
8	0985060003	Self lock. nut DIN985-M6-A2		1.00
9	76511060100	DC horn cpl.		1.00
10	43205062100	silentbloc 20x15-M6x10-(1)	ONLY FOR USA	1.00
11	0024060136	HH collar screw M6x13 TX30		1.00
20	44011076140	CABLE TIE 140/2,5MM BLACK		0.00
20	44011076200	CABLE TIE 200/3,6MM BLACK		0.00
20	44011076305	CABLE TIE 300/4,8MM BLACK		0.00

21	60011093045	RUBBER CABLE TIE 45MM 03		0.00
25	76511030000	FLASHER UNIT		1.00
26	27011080000	Cable for flasher		1.00
28	60011034100	VOLTAGE REGULATOR		1.00
29	0024060256	HH COLLAR SCREW M6X25 TX30		2.00
30	54603048100	clip nut M6		2.00